
  

Samut Prakarn Wastewater Management Project* 

 
 

Chamlong Poboon 
จําลอง โพธิ์บุญ 

 
 “Oh no. Not again!” exclaimed the Director General of the Pollution Control 
Department, as he listened to the news being reported by the Department’s representative at the 
facility site.  “Just what we need right now – another round of demonstrations and protests from 
local villagers.  If we can’t find some way to stop their opposition and enlist their support, this 
Project is simply never going to be finished and start operating.” 
 Thus begin another work day in the life of the senior official in charge of the 
biggest and most expensive environmental project ever initiated in Thailand:  the Samut Prakarn 
[...]
protests dating back to 1999. The Bank had violated at least six of its own policies in approving 
financing for the Samut Prakarn project and, in so doing, had denied important information to 
residents affected by the project. The panel noted the project's massive cost overrun from an 
initial estimate but failed to resolve allegations of corruption involving private contractors, 
government officials, and ADB staff. The panel also found that: 

• ADB staff had violated Bank policy by failing to classify the project properly, 
consider alternatives, conduct a thorough environmental assessment, follow its 
own rules for assessing the impact of the project on local communities, and 
disclose information to local communities; 

• ADB Bank staff repeatedly violated operational policies and procedures (including 
Supplementary Financing of Cost Overruns, Bank Operational Missions, 
Environmental Considerations in Bank Operations, Involuntary Resettlement, 
Incorporation of Social Dimensions in Bank Operations, and Governance); 

• Only after protests and pressure from local communities and NGOs did the Bank 
acknowledge that compensation for damages to livelihoods would be required if 
the plant is completed and becomes operational; 

• "A relevant group has suffered direct and material harm as a result of ADB's non-
compliance with operational policies and procedures"; The panel noted that the 
rights and interests of people whose livelihoods depend upon a healthy marine 
ecosystem in the project vicinity could be adversely affected by problems such as 
the dilution of salinity in the coastal mangrove areas, or the release of toxins or 
heavy metals from the treatment plant.  

 



 
 
 

 

NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 

 
 
Samut Prakarn Wastewater Management Project 

166
 Although the Inspection Panel’s investigation confirmed policy violations had 
occurred, its recommendations were perceived to be weak by independent observers. Moreover, 
the ADB subsequently failed, in the view of some observers, to take adequate action toward 
implementing even these weak recommendations.7  
 Thus, it came to pass that the Project, although 99% completed by the end of 2005, 
entered its current state of suspension -- unable to secure completion of the 1.2 kilometers of 
sewer pipeline that had to transgress the Klong Daan community due to ongoing serious 
obstruction from the local residents. It was this state of affairs that so vexed the current Director 
General of the Pollution Control Department in the aftermath of receiving the latest news 
concerning the imminent additional protests against the Project by villagers in the area.  

 The Quest for a Solution:  Options Aplenty, But . . .  
 As depressing as the current situation was, the Director General could take some 
comfort in knowing that he had at his disposal a list of options prepared by a group of 
consultant companies that the Department had engaged to study and analyze the alternative 
approaches to resolving the impasse at which the Project had arrived.  Their analysis included 
an examination of the technical and financial aspects and implications of each alternative, as 
well as an action plan for the implementation of each.  The alternatives and their costs are 
shown in Table 1 below. 8  
 

                                                 
7 Mock Accountability: A Review of the Asian Development Bank’s Inspection Function, Probe International, July 30, 2002. 
www.probeinternational.org/index.php. 
8 Pollution Control Department (PCD). 2002. A Study on the Alternatives for the Samut Prakarn Wastewater Management 
Project.; Interviewed Dr. Pornwipa Klangsin, Senior Officer, PCD. March 27, 2008. 
 



NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 
 

 
  Chamlong   Poboon

  167  

Table 1: Alternatives for Handling the Project (Reported by Consultants,  September 
 2005)  
 

Alternatives 
Additional 

investment costs   
(mil. Baht) 

Operational costs 
(mil. Baht/year) 

Alternative 1: To complete the project construction 
work, operate the system as planned with some 
modification/ improvement for the project such as 
improving the wastewater treatment system, 
improving sludge treatment system, extending the 
effluent pipeline for further 10 kms, etc. 

1,700-4,600 
Depends on level 
of improvement 

Around 1,400 

Alternative 2: To complete the project construction 
work, with some modification/ improvement for the 
project such as improving the wastewater treatment 
system, improving sludge treatment system, 
extending the effluent pipeline, etc. Then operate the 
system with no effluent discharged to the sea in 
summer, and reduce the amount of discharged water 
to the sea by reusing effluent. 

5,454 1,407 

Alternative 3: To cancel the existing Sumut Prakarn 
Wastewater Treatment Site and construct a treatment 
system at another location that could utilize the 
constructed wastewater collection system. The new 
system is more compact and use smaller area. 

7,100 1,363 

 
 



 
 
 

 

NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 

 
 
Samut Prakarn Wastewater Management Project 

168
Table 1 (Continued) 
 

Alternatives 
Additional 

investment costs   
(mil. Baht) 

Operational costs 
(mil. Baht/year) 

Alternative 4: To cancel the whole constructed 
wastewater management project in Sumut Prakarn 
area and modify the wastewater treatment system and 
wastewater collection system for other uses. The 
proposed use of the wastewater treatment system was 
to be a coastal aquarium complex and the use of 
wastewater collection system as flood alleviation 
system. 

7,100 1,640 

Alternative 5: To suspend the project. Construct 
several small wastewater treatment plants at 
separated locations. Improve existing wastewater 
collecting system/construct new collecting system for 
the new treatment plants. 

6,827 1,326 

 Now examining the document more closely, the Director General quickly surmised 
that the consultants had concluded that, from a purely technical and financial standpoint, the 
three most feasible alternatives were the following (in descending order of favorableness): 

•    Alternative 1: To complete the project construction work, operate the system as 
planned with some modification/ improvement for the project such as im-proving 
the wastewater treatment system, improving sludge treatment system, extending 
the effluent pipeline, etc. 



NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 
 

 
  Chamlong   Poboon

  169  

•    Alternative 2: To complete the project construction work, with some modif-
cation/improvement for the project such as improving the wastewater treat-ment 
system, improving sludge treatment system, extending the effluent pipe-line, etc. 
Then operate the system with no effluent discharged to the sea in summer, and 
reduce the amount of discharged water to the sea by reusing effluent. 

•    Alternative 3: To cancel the whole constructed wastewater management project 
in Sumut Prakarn area and modify the wastewater treatment system and 
wastewater collection system for other uses.  

 Complicating matters, however, was the consultants’ view that, from a study of 
stakeholder opinions, the Alternative 1 received the lowest acceptance, the Alternatives 2 and 3 
were deemed only “moderately acceptable,” while the two most favorable, courses of action 
would held to be:   

•    Alternative 4: To cancel the whole constructed wastewater management project 
in Sumut Prakarn area and modify the wastewater treatment system and 
wastewater collection system for other uses.  

•    Alternative 5: To suspend the project. Construct several small wastewater 
treatment plants at separated locations. Improve existing wastewater collecting 
system/construct new collecting system for the new treatment plants. 

 This lack of consonance as between solution alternatives with the superior 
technical and financial attributes versus those with the best prospects of gaining much-needed 
support from the local opposition centered in Klong Daan community was not a little 
worrisome.  Nonetheless, the Director General resolved to continue to examine and ponder the 
consultants’ alternatives in great depth, in the quest of spying a way forward with the project.  
In this undertaking, he knew that he would need to be ever-mindful of the criticality of taking 
into full account the continuing concerns of, and strong resistance by, the local residents.  If he 
had needed any reminder, this morning’s earlier telephone call about the latest planned protest 
rally was certainly more than adequate. 



 
 
 

 

NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 

 
 
Samut Prakarn Wastewater Management Project 

170
Appendix 1 

Main Features of the Collection System 
 

Project area        127 Km2 
Design residen./commer. Pop. (BOD load)                                                                         765,000 
Design total equivalent population (BOD load)                                                               4,120,000 
Project components : 
* Combined Sewer Overflows, CSOs                     391 No 
 Collect residential/commercial flows and 
 Industrial flows  
* Industrial Direct Connections, IDCs                     108 No 
 Collect industrial flows only 
* Pipelines 300 to 3000 mm diameter                    125 Km 
* Manholes                     850 No 
* Pump stations 200 to 10,9000 l/sec                         7 No 
* River crossing, twin 800 mm                     1.3 Km 
 Design flows, ADWF 
* Residential/ commercial        263,000 m3/day 
* Industrial from street drains        114,800 m3/day 
* Industrial from IDCs        147,200 m3/day 
* Total industrial        262,000 m3/day 
* Total ADWF        525,000 m3/day 
BOD load : 
* Residential/ commercial           39,000 kg/day 
* Industrial         171,000 kg/day 
* Total          210,000 kg/day 
Source:  www.thaiengineering.com 



NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 
 

 
  Chamlong   Poboon

  171  

Appendix 2 
Wastewater Treatment Plant Main Features 

 

Bar screens. Automatic: 
(To remove floating trash such as wood. rags etc) 
 * Coarse     65 mm 
 * Fine     20 mm 
Grit chamber: 
(To remove grit and sand) 
 * Vortex grit removal unit (Pista Grit) 
 * Remove 95% of particles larger than 0.2 mm 
Pretreatment ponds: 
(To remove BOD, SS, toxics, heavy metals and to protect process against shock loadings  
 * Volume           529,200 m3 
 * Retention time              24 hours 
 * Unit loading             400 g/m3/day  
 * BODs removal                      50% 
 * SS removal                  60% 
 * Sludge removed by floating dredger 
Extended aeration basins: 
(To remove BOD and nitrogen, bacteria feeds on organic pollutants to form settleable solids) 
 *  Suspended (floating) diffused air system 
 * Volume     453,000  m3 
 * Hydraulic retention time                           20.5 hours 
 * Sludge retention time                     30  days 
 * Mixed liquor suspended solids, MLSS     3,500  mg/l 



 
 
 

 

NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 

 
 
Samut Prakarn Wastewater Management Project 

172
Clarifiers: 
(To settle out settleable solid products of aeration basins as activated sludge) 
 * Peripheral feed low-bro circular clarifiers 
 * Number   8   to 12 
 * Diameter           55 m 
 * Surface area   19,000 m2 for 8  
 * Sidewater depth           5.5 m 
 * Hydraulic loading rate, PWWF            50 m3/m2/day for 8 
 * Solids loading rate, PWWF + RAS      10.99 kg/m2 /hour for 8 
 * RAS concentration       8,000 mg/l 

 
Source:  www.thaiengineering.com 

 
 
 
 
 
 
 
 
 
 
 
 
 



NIDA Case Research Journal                                            Vol.1 No.1 (December 2008) 
 
 
 
 

 
  Chamlong   Poboon

  173  

Appendix 3 
Wastewater Treatment Plant Sludges & Outfall Main Features 

Pretreatment sludges basin 
(To store sludges which have been dredged from pretreatment ponds for up to 5 years) 
 * Volume    481,000  m3 
 * Solid stored             51  T/day 
 * Year capacity, no emptying         ~  5  years 

WAS biosolids basin 
(To store excess activated sludges not required as returned activated sludge for the aeration 
process. These are drawn off from the bases of the clarifiers and stored for up to 5 years) 
 * Volume    526,000  m3 
 * Solid stored             51  T/day 
 * Year capacity, no emptying           ~ 5  years 

Outfall 
(To dispose treated effluent to acceptable dilution levels) 
 * Length (incl. diffusers)     3,350  m 
 * Pipe diameter       2600  mm 
 * Dilution         10:1 

 
Source:  www.thaiengineering.com 

 
 
 
 
 
 


